

TEST REPORT Number: GZHT90777996

Date:

Mar 23, 2018

Applicant: DONGGUAN JIAN PLASTIC & METAL PRODUCTS

LTD.

NO.3-1, SOUTH GAOBU BLVD GAOBU, DONGGUAN, CHINA

ZIP CODE: 523278 Attn: LILY/NANCY

Sample Description:

Several groups of submitted samples said to be (1A) Two (2) pieces of Yellow velvet material (2A) Two (2) pieces of Yellow velvet material

Standard : --

Buyer's Name : WORLD WIDE Colour : YELLOW Vendor : WORLD WIDE Manufacturer : CHINA

Supplier : CHINA Style No./Name : --P.O. No. : --

Ref. : YELLOW VELVET

AGE RANGE: 3+

Country Of Origin : MADE IN CHINA Goods Exported To : WORLD WIDE Date Received/Date Test Started : Mar 12, 2018

Date Final Information Confirmed: --

Authorized By:

For Intertek Testing Services Shenzhen Ltd.

Guangzhou Branch

Huang Ning, Andy

Assistant General Manager



Page 1 Of 5



TEST REPORT Number: GZHT90777996

Conclusion:

<u>Index</u>	<u>Test Item</u>	<u>Result</u>
1.	Color Fastness To Washing	No Comment
2.	Total Lead (Pb) Content In Non-Surface Coating Materials	Pass
3.	Total Cadmium (Cd) Content	Pass

Should you have any query on this report, you may contact at <a href="mailto:gzfootwear@intertek.com">gzfootwear@intertek.com</a>

Authorized By:

For Intertek Testing Services Shenzhen Ltd.

Guangzhou Branch

Huang Ning, Andy

Assistant General Manager



Page 2 Of 5



TEST REPORT Number: GZHT90777996

Tests Conducted (As Requested By The Applicant)

1 Color Fastness To Washing (ISO 105 C06 A2S-2010, Single Test, 30 Minutes Mechanical Wash At 40°C In 0.4% ECE Reference Detergent And 0.1% Sodium Perborate Solution With 10 Steel Balls):

(1A)

Color Change
Color Staining
-Acetate
-Cotton
-Nylon
-Polyester
-Acrylic
-Wool
Grade 2-3#
Grade 2-3#
Grade 4-5
Grade 4-5
Grade 4-5
Grade 4-5
Grade 4-5
Grade 4-5

Remark: # The surface finish was washed off.

Remark: This Test Was Conducted At 3F, Hengyun Building, No. 235 Kaifa Avenue, GETDD

2 Total Lead (Pb) Content In Non-Surface Coating Materials:

With Reference To CPSC-CH-E1001-08.3:2012/CPSC-CH-E1002-08.3:2012, Acid Digestion Method Was Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma Spectrometry.

Tested Components	<u>Result In ppm</u>	<u>Applicant's</u>
		Requirement In ppm
(2A) <sup>◊</sup>	ND	90

Remark: ppm = Parts Per Million

Detection limit = 10ppm

ND=Not Detected

Tested Component: Yellow Textile of sample 2A

Remark: <sup>♦</sup> = No Sample Is Submitted For Testing, All Test Results Are Referred To Previous Report GZHT90769550 Dated Feb 09, 2018



<u>TEST REPORT</u> Number: GZHT90777996 Tests Conducted (As Requested By The Applicant)

## 3 Total Cadmium (Cd) Content

With reference to EPA 3050B: 1996 and EPA 3051A: 2007, ACID Digestion Method Was Used And Total Cadmium Content Was Determined By Inductively Coupled Argon Plasma Spectrometry.

Remark: ppm = Parts Per Million

Detection Limit = 10ppm

Tested Component: Yellow Textile of sample 2A

Remark:  $^{\diamond}$  = No Sample Is Submitted For Testing, All Test Results Are Referred To Previous Report GZHT90769550 Dated Feb 09, 2018

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.





Number:

GZHT90777996